
DRAFT  April 29, 2010	 Appendix U: Treatment Technologies  U-1

	 San Francisco Sewer System Master Plan    Appenidx U

APPENDIX U

Treatment Technologies
Appendix U provides additional details about the range of treatment technologies that were 
evaluated in support of the development of the Recommended Plan.  

Primary Treatment

Increased Hydraulic Loading Rate 
The traditional design standard is now considered to be conservative. Modern rectangular 
clarifier design allows peak surface overflow rates of up to 4,000 gpd/foot2. This results in an 
approximately 35% reduction in tank footprint. This strategy also enables the expansion of the 
wet-weather capacity of existing facilities without building additional primary tanks.

Chemically Enhanced Primary Treatment
The addition of chemicals such as ferric chloride, alum, lime, and polymer to the primary 
process has been practiced to enhance TSS and BOD removal and increase the surface loading 
rate. This process had been applied at San Francisco facilities in the past and was found to 
perform poorly during wet–weather. This was possibly due to the rapidly changing influent 
condition during wet–weather—such as solids content, alkalinity, and ionic balance–that made 
it difficult to adjust to and maintain an optimum chemical dose. The process performance 
may benefit from reliable real-time water quality monitoring and automated control, which is 
yet to be demonstrated. The Oceanside Water Pollution Control Plant (OSP) essentially prac-
tices partial Chemically Enhanced Primary Treatment (CEPT), by adding ferric chloride to 
the plant influent for odor control. As a result, the primary tanks demonstrate higher TSS and 
BOD removal than conventional primary facilities. There is, however, no apparent incentive 
to implement CEPT for the purpose of improving TSS and BOD removal, as all dry-weather 
wastewater receives secondary treatment. It is recommended to consider chemical addition as 
an optional process for primary treatment since it provides multiple benefits.

Stacked Clarifiers 
Stacked sedimentation tank designs have been used where land areas are limited (Osaka, 
Japan, and Singapore). In the U.S. the most notable installation is the Deer Island Wastewater 
Treatment Plant in Boston Harbor. The typical design involves stacking two tanks of parallel 
flow, each with individual sludge collection that discharges to a common sludge hopper. The 
effluent launders of the bottom tank are located at the end of the top tank. Existing installa-
tions have demonstrated performance similar to conventional sedimentation tanks. One disad-
vantage is more complicated maintenance work, because of restricted access to the lower 
tank. Equalizing flow distribution between upper and lower tanks also adds to the operating 



U-2  Appendix U: Treatment Technologies	 April 29, 2010  DRAFT

	 Appenidx U    San Francisco Sewer System Master Plan

challenge. The stacked clarifier design can 
considered for treatment sites with limited 
area.

High-Rate Clarification
High-rate clarification accelerates the settling 
of particulate matter with the use of metal 
coagulants, polymer, and/or ballast parti-
cles, flocculation chambers, and inclined 
plate or tube settlers. The process has been 
used in Europe for over two decades and 
is beginning to be installed in the U.S. The 
peak hydraulic loading rate can be an order 
of magnitude higher than that of conven-
tional primary sedimentation, dramati-
cally increasing the flow capacity of a given 
facility footprint. The process also achieves 
higher TSS and BOD removal. Typical appli-
cations include advanced primary treatment, 
wet-weather treatment, and treatment of 
process side streams.

The SFPUC piloted several high-rate clari-
fication designs and confirmed the perfor-
mance and reliability of the process. The 
process however requires high chemical 
consumption. The process would be consid-
ered feasible if wet-weather treatment 
capacity needs to be significantly increased 
in a limited facility space, or if a higher 
primary effluent quality is desired during 
wet weather.

Secondary Treatment

Conventional Processes 

Activated Sludge Processes
The activated sludge process involves the 
uptake and degradation of organic waste-
water constituents by a suspended biomass 
of acclimated microorganisms (activated 
sludge) under aerobic condition, followed 
by sedimentation/clarification to separate 
the treated water from biomass. The process 
has been widely applied to treating munic-
ipal wastewater with well-established design 
and operating experience. Various process 

and reactor designs have been developed 
to improve treatment quality and optimize 
operating efficiency, such as reactor configu-
ration, aeration method, and incorporation of 
anaerobic and anoxic stages. The clarification 
process is critical to producing a low-TSS 
effluent that meets secondary standards, and 
the clarifiers typically occupy a significant 
footprint. The process can also be designed 
for nutrients (nitrogen and phosphorus) 
removal.

The Southeast Water Pollution Control 
Plant (SEP) and OSP currently operate 
a high-purity oxygen (HPO) activated 
sludge system. The HPO process provides a 
compact aeration footprint, low off-gas emis-
sion, and high stability to load fluctuations. 
The disadvantages include high–energy 
consumption for onsite oxygen generation. 
If nitrification were to be required, the HPO 
process would not be compatible due to low 
mixed liquor pH—6.2 to 6.4 as opposed to 
6.8 to 7.0 in air activated sludge. Alterna-
tively, an air–activated sludge design with 
deeper (up to 30 foot) aeration tanks and fine 
bubble diffusers can achieve a compact foot-
print comparable to an HPO system with 
15-foot tanks and operate in the requisite pH 
range to support nitrification.

Attached Growth Processes
In the attached growth process, wastewater 
is treated as it flows through biofilm attached 
onto a packing material, followed by a sedi-
mentation stage. The most common exam-
ples include trickling filters and rotating 
biological contactors (RBCs). Trickling filters 
have been in use for over a century. The 
reactor, also termed biotower, is filled with 
packing and wastewater is distributed to the 
top of the reactor. The RBC process involves 
a series of tightly spaced plastic discs that 
rotate through wastewater. The processes are 
generally of simple design and operation and 
require less energy.

Submerged attached growth processes, a 
newer type of attached growth processes, 
are discussed in the Compact Technologies 
section.



DRAFT  April 29, 2010	 Appendix U: Treatment Technologies  U-3

	 San Francisco Sewer System Master Plan    Appenidx U

Anaerobic Processes
Anaerobic degradation of wastewater 
organic material can be highly energy effi-
cient, since aeration is not required and 
methane gas is produced as a byproduct. 
The processes can be suspended or attached 
growth. One noted example is the upflow 
anaerobic sludge blanket (UASB) process. 
The processes allow for high organic 
loading and are more commonly applied 
to high-strength wastes. Treatment perfor-
mance is also sensitive to temperature. To 
comply with secondary discharge stan-
dards, a subsequent aerobic process would 
be required.

Green Technologies

Constructed Wetlands
Constructed wetlands are engineered waste-
water treatment systems that are based on 
the use of emergent wetland vegetation, 
such as cattails, rushes, or reeds. They can be 
further divided into three types, free water 
surface, subsurface flow, and vertical flow 
systems.

In free water surface wetlands, the emergent 
vegetation is flooded to a depth of 4 to 18 
inches. The wastewater is treated as it flows 
through the wetland by bacteria attached 
to the submerged vegetation, as well as by 
physical and chemical processes. Typical 
vegetation in free water surface wetlands 
includes cattails, reeds, sedges, and rushes. 
A free water surface wetland system usually 
consists of multiple channels constructed 
over an impermeable liner or low-permea-
bility compacted soil. Mosquito management 
is required to prevent nuisance conditions 
(Crites and Tchobanoglous 1998). Free water 
surface wetlands can be designed for tertiary 
effluent polishing while providing a commu-
nity amenity for activities such as bird 
watching and hiking. Constructed wetlands 
designed for these purposes generally have 
a greater percentage of open–water areas 
to attract waterfowl and to create a visually 
appealing environment.

In subsurface flow wetlands, wastewater is 
treated as it flows through gravel or sand 
media planted with emergent wetland 
vegetation. The water surface is main-
tained below the media surface. The vege-
tation transports oxygen to the plant roots, 
supporting aerobic bacteria in the media. 
Treatment also occurs through physical 
and chemical processes. Subsurface flow 
wetlands are usually planted with bulrush or 
reeds because of the deeper rooting depths of 
these plants. Mosquito breeding is prevented 
with the absence of free water surface. 
Subsurface flow wetlands have been oper-
ating on a small scale for the last 15 years 
(Crites, et al. 2006). The typical flow is less 
than 0.5 mgd due to the cost of the media.

Vertical flow wetlands are a variant of inter-
mittent packed-bed filter technology. The 
wetland consists of a pea-gravel media bed 
planted with emergent vegetation. Influent 
is intermittently distributed to the surface 
and percolates through the media. Wetland 
vegetation improves the aesthetics of the 
media bed while supplying a small amount 
of oxygen to bacteria in the media via the 
plant roots. Part of the effluent collected at 
the bottom of the wetland is mixed with 
influent and recirculated. Vertical wetlands 
are more effective at nitrification than free 
water surface and subsurface flow wetlands 
due to the intermittent dosing of water and 
continuously drained media.

Tidal Flow Wetlands Living Machine
The Tidal Flow Wetland Living Machine 
System is a proprietary integrated treatment 
system consisting of a series of aerated and 
vegetated reactors, clarifier, and fluidized 
beds. The Living Machine® represents the 
company’s latest and most advanced system. 
It is a variation of the vertical flow subsur-
face flow wetlands and operates on a fill-
and-draw basis. It consists of four to six tidal 
flow cells that operate in series, connected 
by small basins with integral pump stations. 
Each tidal flow cell is filled with engineered 
media and covered with aquatic plants. The 
cells are flooded and drained via pumping 



U-4  Appendix U: Treatment Technologies	 April 29, 2010  DRAFT

	 Appenidx U    San Francisco Sewer System Master Plan

several times daily to simulate tidal cycle. 
Influent step feed and recycle of final effluent 
are integral to the design (Living Designs 
Group 2005). The system developer reports 
that the technology can achieve excellent 
effluent quality and nitrogen removal. The 
system is designed to be an attractive facility 
and can be viewed as an amenity.

An earlier version of the Living Machine was 
pilot tested at the OSP, not as a secondary 
treatment process but for treating secondary 
effluent to Title 22 level and for nutrient 
removal (Ocean Arks International 1996). 
The Living Classroom, an environmental 
education and demonstration center under 
construction at Heron’s Head Park in San 
Francisco, will operate a Living Machine 
system.

Algal Ponds
Algal ponds use algae as a major source of 
oxygen to support pollutants degradation 
by aerobic bacteria. Algal ponds have low 
energy consumption compared with systems 
using mechanical aeration, but require large 
surface areas to support algae photosyn-
thesis. Advanced algal pond systems incor-
porate different types of ponds, including 
facultative ponds with anaerobic digestion 
pits at the bottom and a high algae popula-